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REQUEST == ey ——
Contractor .
Company KNOOZ !,l.l|I.+I.I:.Iii.i..!.!.i.tl.‘l"_|| Deszigner Company
Mama | sl il Date Time
issued by Eng. Ahmed 1
Contractor Abdallah 19-02-2023
Contractor K$2 - (1
reference
A - foe—T" S N T T T T T
Recelved by ER /r_] __F_ -F_f_,f-*" MIR Y vcne | ow les | 30| 02 | 22
o :
81t 5X1 01ta 53 Kp XX Mobe
Sratian Baleranca Dwepot Rederence For Kilometer point only Start Km is used
¥ Winel Aciivity
-3 Sub Elemert of Activity
Description of Materials FILL MATERIAL RESUILTS
From To
509+640 509+ 740 |-3.00)
584 740 S0A+840 {-1.75)
Location to be Used S RAL SDgs040 {2,004
5004740 S50A+840 (-1.50)
508+820 509+960 {-0.75)
MAR Approval Mo [rate
Supplier Mame
Test Reguirement Specification Clause
| Reference Photos Yes attached / No Other
| Iem Descripticn it Quantity | Arrival Date Mote
1 Sieve analysis m? 5000 16-02-2023
2 Classification m" 5000 16-02-2023
3 Proctar & O.m.c m®* 5000 17-02-2023
4 LLEPLEPI m* 5000 17-02-2023
5 C.B.R m? 5000 19-02-2023
Comments by: Comments by:
A sample has been taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABOUT 5000/,
[ Al Nuby laboratory | and the results founded meet the
specifications and accepted,
APPROVAL STATUS
Organisation MName Sign Date A-AWE-R
Contractor Ahmed Abdallah A Vusd 19.02-2023
wac” | wohame] deaid R e—
GARB** Hussien Fouad B L] 19-02-202
Employvers - '_.;_ e
Representative ;-k -l g -‘J’ ﬁf‘f 2 .-"'l ? 5 "A'
* DEsigner e
=* aHgnimant | Bridges: Cabart Only =
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Location Name Conbractor Company Designer Company
Elgctric axprass train KNOOZ SINA COMPANY k.k
Mame Sign Date Time
ssuedbyContractor | apmed Abdatiah | el 19.02-2023
Contractor Reference K52 - [17}) - 19-02-2023
: i == e [ oo | mm | v [ HH | MM |
Received by ER /(; _:I_ P | MR e | g | e
NB:Package 1 only [Package 1 via Content |

The following test result are attached for review

R

| Description of Materials Soil[ A-1-a }
Location of stock K.p [50%+580 )
Item 1 SpeEcification Test requirement Test result attachment Remarks
1 | ASTMD7S Aggregate Sampling | According to specifications
2 ASTM C 136 Sleve Anakysis According to spedifications
3 ASTM D 1440 Passing Sieve, No 200 10.4%
4 ASTM D 4318 Atterberg limit MN.P
5 ASTM D 2574 Moisture content B %
& A5TM D 1557 Madified proctor 2.15
7 A5TM D 1383 | CBR 58.7 %
Comments by: Comments by:
[ = = 2%
APPROVALSTRTUS = ° W |
Organisation Name giae =t [ | pate A-AWC-R
=Y =g _
Contractor | [heedd nll:ﬁtku!l_h.,{____— i /‘T&L G ke .!u_,;JE]—ﬂj_?-Fﬂiﬂ'
< Lone
Contractor d Dl \ 7(_|_"_1__,_1______|%_ ,
'D_MD_C-. nkwmﬂ_ qu‘ :q'_l_d y : ] _r la—ﬂz 2915 -
— £ e 7 o 5 ‘".'-.
oane* | 1) yssion Souw, S ey | \g-e2 2408 VIS IS
Employers r ﬁ'__';-—:-— o -
Representative /L’?'lI __1 e [-ZHI ‘ r"f?—:‘ fd‘
- MW __,_.-'-'
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ﬂﬂ: YSTn [y SR 3 2 Fﬁm e pa+000 mﬁﬁﬁ‘ !-m - %
AL Nuby l:-ntr.i Lab |
PARTICLE SIZE DISTRIBUTION OF S0IL
TESTING DATE: 16-2-2023
LOCATION K.P [SCr8+T40) Sld=580 S10+000
HAME COMPANY Honoz Sani
=visual inspection test
& - S
pgradation of bulk meterial BAMPLE WEIGHT [q) J2E23.00 gm iabie clhssify
eleve size F 1.5 1 45 M B3 L F] PASS saii classify
Mass retained (g) o0 EHe3.0 Z580.0 IT54.0 Eh3d .0 2aEA 26520 A-i-a
Cumailative Ratained (g 0.0 250 g0 TEET.G 108210 133770 15029.0 PRO 215
Cumilmive Retained % o0 r.e 158 4.3 3.3 0.5 0.0 W .00
Cumulative Possieg % | 1000 02,2 B THF 6.7 55.2 51.0 CBR 55.70
=soft material grodation WT.OF samplo 500,00 gm
shave size 10 40 200
Cumulmtive Botained g} 53.00 225.00 A%8.00
Cumuaiten Reduingd % 10,50 4500 To.an
Cumulmive Paesing % 0540 E5.00 20,40
-General fen
sleve sizefin) i 15 1 a4 1i2 38 LF # 10 #40 #3200
sigve sizemm) S0 7.5 5.0 18.0 12.5 4.5 4,75 .00 0425 0.075
sumnilative Passing % 1000 a2 4.3 Tt BE. T =0l 8.0 45,6 28,1 TG
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TESTING DATE: 172202
LOCATION KPP (S03+T40) zone A09+3E0 Bide00a
HAME COMPANY Konoz Sank
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W WET SCHL Akl 49110 MELE ELr ]
Wi, Denuirs 2043 1357 119w 1345
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Wi OF dry soll & rare el (ERE [ TR 3 {L L 1453 435 B4 1415
WWE I widir AA A 2 43 a7 1 hil 4%
W, T iy sl kL0 ol aR.h LA * B 1] 7
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California Bearing Ratio TEST
Frsting taie: 19-02-2023 _ com |
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Csmgany Rame Fonoz Sani
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el P i Timn P 1] ek Na 1
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H.L"LJ_'..: EST oyLTrn [y SHANER
Contractor ’
— KNOOZ 5 Designer Comparny
MName Date Time
o Eng. Ahmed
Cantractar Abdallah 19-402-2023
Contractor
rafarenca K52 - (18] e
i | T [ oo [ MM v | HH | MM
Received by ER A ) .J::??"' MR T s | e | s
551t 5;.‘: D1 o 53 g XK Noda
Station Aeferenoe Dopot Referenoe For Hliomoter paint anly Start Km is wsed
Wark Activity
Suils Elarmenk of Actiity
Description of Materials FILL MATERIAL RESULTS
From To
SOREAD 5084740 [-3.00)
S0A+840 500+540 [-2.00]
Lecation to be Used 5034740 509840 [-1.50]
509950 508960 [-0.75)
5064740 505«B40 [-1,75)
AR Approval Mo Date
Supplier Mame
Test Requirement Specification Clauze
Reference Photos Yes attached [/ Mo Other
Item Description Linit Quantity | Arrival Date Mote
1 Sieve analysis m? 5000 16-02-2023
2 Classification e 5000 16-02-2023
3 Proctor & O.m.c m? 5000 17-02-20023
4 LL&PLEP m?* G000 17-02-2023
B C.BR m? f S000 19-02-2023
Comments by: Comments by

A sample has been taken from fill material by K.K office to
[ Al Muby laboratory | and the results founded meet the

TEST RESLLTS FOR CSTIMATED QLANTITIES OF ABQUT 5000 m?,

specifications and accepted,
APPROVAL STATUS
Organisation MName Elgn Date A-AWC-R
Contractor Ahmed Abdallah 19-02-2023
- e - | - F:
T R P e o = =
| GARB** Hussien Fouad = Larl] 19-02-2023 e :,::.:'I'
Employers T,:L______ P e —
Representative "ﬁ F:i] e r"J.f'jr"rE -f'f 2—3
* [lmgigryst i
** Al / Bridges: Cubvrt Only
Eile; 18-MIR - K52 Page 1041
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Location Mame Contractor Company Designer Company
Electric axpress train KNOOZ SINA COMPANY k.k
Mame SEEn Date Time
tssued by CoMTACtor | 4 med Abdaliah | 19-02-2023
Contractor Beference K5Z - (18] - 19-02-2023
L;;---" = 8 [ op | MM [ ¥y | HH | MM
Recaived by ER i o MAR | ocre | e
> / 1 :{.! ¥ kpsas | ew | s
-
-
NB:Package 1 only {Package I via Content )
The foflowing test result are attached for review
Description of Materials Soil | A-1-a
} |' { A-1-3 )
Location of stock K.p (5094340 )
e | Specification Test requlrement Test result attachmient Remarks
1 ASTM D 75 Apgregate Sampling | According to specifications
2 | ASTMC 136 Sieve Analysis According to specifications
3 ASTH O 1440 Passing Sieve, No 200 g.8%
4 ASTM D 4318 Atterberg limit N.P
& A5TM D 25974 Mpisture content 6.7
= ASTM D 1557 Modified proctor 2.16
7 ASTM D 1283 CBR 61.83 %
Comments by: Comments by:
APPROVAL 5TA AP L md -
Organisation Name SER=" - 4 |Date A-AWCR
contractor | Prbmath Al v, I,F‘.;'Hﬂ“ﬂtff:____ ¥t il '\‘F.ngrﬁaijf
Contractor . ear - apdt _a2Tedy
aajac* P.l\r"“"-ﬁ;l pllrj > o Et f | " -.Té o < -
LR may o . E___"? I.la-l -1;"‘
aaee  [Hussin Touad ol 2033| \9-2-Zes o
Employers q = sica g o i
Representative / 7 _—_:]. e G B0 ) | ,;9-
* [Desipner _‘__dd,.-—"-'_ o

** Alignmest Bridges: Cubeert anly

File: 1B-MIA - KE2

Page 2ol 2



‘Electric Express Train <-HSR
mﬂmﬁ%@ﬁ-‘f&m - MATROUH
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AL Nuby Cantral Lo | o
PARTICLE SIZE DISTRIBUTION OF S0IL
TESTING DATE: 16-2-2023 '
LOCATION KPP S0E+T40) TG S08+E80 B40=000
NAME COMPANY Konoz Sani
«wigigal ins iopgest
S " S
-gradation of bulk moterials EAMPLE WEMGHT o] 22622.00 @ tabie classify
sinve sirs 2 1.5 1 Ars g i &4 PAES soll classity
Mass retainad {g) o0 430 22130 24350 540 23,0 #3350 A-t-a
Curulstive Relainad (g) 0. FER TR 5,0 ToBRD 97340 118680 1430630 PRO 218
Cumulative Rednined % .3 108 0.8 .3 43.0 524 63.2 WC 670
Cumulafive Pasaing % 1008 Ba2 705 GET S £71 3.8 CER 61.83
-saft matertal grodatipn WT.OF sampla &0, 04 gm
siave gize 10 40 200
Gumilative Retained (| 700 186,00 380,30
Cumudatis Rutainged % TA40 320 TE.O6
Cumulative Passing %f 0260 60.80 2394
Leneral gradient
siove sizeling 2 1.5 1 4 1z 3B #4 #10 # 40 ¥ 200
slavie siza{mm] 50.0 s 250 19.0 12.6 1 4,75 .00 0435 0,078
Fmulative Peesing T 10:0.0 ga.2 Ta.3 E8.7 ara 471 ig B 349 224 B
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BT o o From Saton 564-000 To Stabon 56817
PROCTOR TEST
_E‘J_FE! DATE: 1722003
LOCATION K.P (508+T40) Ione S08+560 b L)
MAME COMPANY]| Honoz Sanl
Weight of empry modd : L ] MAK Dry Densiry Lin
Snld Valunie 60 Waker contenl % 6%
trind i | ] 1 & 4
WL O Wil et il [TIERERT RSN WL U
WT. WET 2HL 45700 ATHEA i i 4EH10
W, Hemiiy b T i 130K Lty
Tmre ¥ ¥ i #* 1 H i 20 ]
Tare wit, anA 1 By ara HLE ELE ] Ha1d EE ]
WL, O weed sl & tare 1540 ET 150 1581 L (L 1200 TR
W, DM diry sell & tare e 1411 1452 1447 [44:4 (PR3 1428 141.4
Wi, OF maker LT 1% 44 a4 £ 57 7.3 a1
Wi O dry swil 2R WTH B I LTy Bk L) A
Water condent e 185 1% 43% 4E% 6A% 0.7% 7% it
AN VWaber cemtent %5 1% 15% 0.7% £T%
Diry Dieasity 2803 285 1163 1M

Dy Dessity
Fat
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California Bearing Ratio TEST

Feaitmy lnir : 023-02-19 Coda
Wy © A FRa 5T ¢ L] B3 (i v
h. P If5l'!+'||+l.:| WE 18} 1
Lampary Hums Kooz Sani
=i Lest Resulis
Compaciion e for MVekd Mositure Keitn ATer Compacted Maold Swelling
Elakd e E] Tare Ma A Pdskd Ma. B
kel ¥l (2| 1] Tiaew W [pmb aha D ikl i
Wkl W, g a Tawe WT. = Wsi W, i 1 Tastdal Mgt i T
Akl WV, = VP W gl L W W, £ WT, fim) (15 S} Flaal Mgl (i) 188
Wi Wi jgml FIFL FELL al ffreriee [ARL]
Wt Dursariy (g fon " ) L Tiry WL lami "y Hawaphy llnghi dmm| &7 ]
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INSPEC 1". ON i
REGQUEST - “ra.tm O =-uarn
Contractor 5
D Compan
Company KMNOOZ S esigner pany
4 d by Name Date Time
SELLE
Eng. Ahmed
11-03-2023
Contractor Abdallah
Contractor
referance
¥ ol e | oo [ wm | vy | el | M
Received byeR | ] ") =2 L [P o)
i
01 ta 53 Ky XWX Mabe
Diepot Refarances Fﬂriﬂl-uml:hrpnhtnnl'r!-hrtmlima_:'l'__
Wik Aesivity
Sab Element of Activity
Description of Materials FILL MATERIAL RESULTS
Fram Ta
SOAHGD 5054740 [-2.50)
; S094840 5094550 |-1,00
Location to be Used R 5054740 [-2,00]
E0O4+840 5034580 {-0.50)
S0O4960 5094980 [-0,25)
MAR Approval Mo Date
Supplier Mame
Test Requirement Specification  Clausa
Reference Photos Yes attached / No Other :
Item (escription Unit Quantity | Arrival Date | Note
1 Sieve analysis m? 5000 08-03-2023
2 Classification m? 5000 | 08-03-2023
3 Proctor & Q.m.c m? 5000 09-03-2023
4 LLEPLEP m? 5000 02-03-2023
5 CER i 5000 11-03-2023
Comments by: Comments by:

A sample has been taken from fill material by K.K office to TEST RESULTS FOR ESTIMATED QUANTITIES OF ASCUT 5000 m',

[ &I Twakol labaratary | and the results founded meet tha

specifications and sccepted,
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor Ahmed Abdallah w 11-03-2023
: Al
aa/ac* thmec\ﬂbu @u& ~r =l 11-03-2023 —
GARB** Hussien Fouad = T}’U  11-03-2023 m-yﬁl
Emplovers - i Ae—r—" 5 1 /4__ sk
Representative /4?2 __ PP '!IIV-B/L __5
* Designer —

** pfgnrent / Bridges: Cubvert Only

Fle: 10-MER - K52 {20} 263203
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Location Mame Contractor Company Designer Compary
Electric express train KNOOZ SINA COMPANY kk
Mame Sign Date Time
Issued by Contractor Ahmed Abdallah ; l'L_fr"a""'_;_é'.p—_-.r 11-03-2023
Coatractor Reference KSZ - (19} - 131-3-2023
Received by ER (f;l ._l- Pl MAR. Y kpsom | ew | o5
MEB:Package 1 only {Package 2 via Content |
The following test result are attached for review
Description of Materials soil { &-1-b ]
Location of stock K.p (509+580 |
Item | Specification Test requiterment Test result attachment Remarks
1 |ASTMD7S Ageregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 11.6%
4 ASTM D 4318 ﬁttEbeTE limit M.F
5 ASTM D 2974 Raisiure content 79%
& ASTM D 1557 hModifled proctor 216
7 ASTM D 1833 CBR G1.8 %
Comments by: Comments by:
T _L 1.
APPROVAL 1S &5
. Organisation Mame Sign & & '_'_- - A-AWC-R
"il'
Cantractor ]-'JIE-"ir‘I"-I M -f'-'i[a AQieh- 4 L‘g{)& i !,j,.’bij
Contractor 3
¥ p— il
» L % gl iyl
Employers . d__‘::---'l-'" e _
Representative /7 F}‘ el M/3 .l"f 25 J{]'
*  Dwalgner > il
o flipnmeent/ ridges; Clhea oy
Fiige J9-MIR: - K52 {20} 25-3-2023 Page Zof 2




From El Ain El Sakhna City To Ei Alamein - MATROUH
Section - 7 From FOKA To MARSA MATROUH |

.._-mm A~

mﬁfﬂﬂ ey mmuﬁa—wwmm
A1 Tawkol Central Lab |
PARTICLE SIZE DISTRIBUTION OF S0OIL
TESTING DATE: 5032023 18] k&2 090580 | SA040O0
LOCATION K.P ) Matarial fill matarial
MAME COMPANY kroaz sknal Quantity 5007
~lgunl Inspection test B B
Srpgiinnd (st
grodetion af bulk materipls SAMPLE WEIGHT [g] 28320.00 gm table classify
simve size 2 1.5 1 43 zn 23 #d PASS soil classily
Mass retained (g) 1855.0 17480 1506.0 1963.0 2100.0 2410 Z380.0 A-1-b
Cumulathn Rtaind [ 16559 IGO0 L TASD0 B550.0 1180005 141800 PRO 2.6
Cumalathve Ratained % 5E Ly 194 26.3 358 41T 50.1 WG Ta
Cumulatiee Passing % §3.4 473 BoLG AT 6.2 5.3 40.9 CBR g1
-saft material grodation WT.OF sample EOD.00 gm
T stz | 10 10 200
Curslstive Ratsined ig) 2500 155860 AB4.00
Cumgistive Fetainad % 5.0d H.TE T6.B0Q
Cumulabve Passing % 5,00 EH. 28 23.20
. ient
sieve size{in) 2 1.5 i 304 17z Ak L] #10 #40 #2040
sleve slzemm) 50,0 ar.5 5.0 14.0 125 8.3 4.75 200 0425 0075
Gumulative Passing % 834 ar.a A, 13T 64,2 EA3 da.8 474 344 11.6
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California Bearing Ratio TEST
Lacaton | K.P [509+ 580} + Slauriad 116 makarial
L Ed ]
Cumpary Yeoie lniroe sina = + hmasniiey AR
=t Test Resubts
Compactinn % for Mald Sositure Baie Aler Compaciod Mebd Smifling
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W W g} ) Worsr WT. fgmij AE Eilleraace LF ]
Wom Bemmiy (/000" ] 113 Dies W, gl LR Fumply rghs (lm I
By Dty [’ | 1 Siste v Bt ] Erarilieg Haria ' 0%
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Cothaary KNOOE 51 4 Designer Company
Mame Si Date Tirme
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MFacar | abdallah Labad!
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Contractor kS
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Wark Activity
Sub Element of Activity
Description of Materials FILL MATERIAL RESLILTS
Freirm T From To
50184+ 740 Sh0+840 {-0.75)
GOI84 B40 L0940 ({-0.00) SOE+B40 5054960 |-0.25)
Location to he Used OGS0 S10+000 (<000} S09-660 505740 |-1.75)
SOS+E&D S09+740 {-1.50}
505+ 740 S0E+840 [-1.00}
G015+ 740 S00+840 (-1.25)
| MAR Approval No Date
' Supplier Name
Test Requirement Specification Clause
Reference Photos ¥es attached / No Other
Item Diescription Linit Quantity | Arrival Date | Note
1 Sieve analysis m?* S000 26-03-2023
2 Classification m? SO0 26-03-2023
3 Proctor & O.m.c m? 000 27-03-2023
4 LL&PL&P m? S000 27-03-202%
5 CEB.R m? 5000 29-03-2023
Comments by: Comments by:
A sample has bean taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABOUT S000m*.
{ &l Twakol laboratory | and the results founded meet the
spacifications and accepted.
APPROVAL STATUS
Organisation MName Sign Date A-AWC-R
Contractor Ahmed Abdallah 4 - Pl 20-03-2023
| 8 ..f Mt
L] F —
aa/ac * ;}Lm Edﬂb., oy d ‘]H'- | (2o a3 Y 29.03-2023
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MName Date Tirme
tesued by Contractor | Ahmed Abdallah 29.03.2023
Contractor Reference
1 g
= = —T L (oo [ mm | v | HH | MM
Received by ER ),-‘/g' _}_ (,.,w’ .1 E] [ . -
MB:Package 1 only (Package 2 via Content |
The following test result are attached for review
Description of Materials 500l [ A-1-b )
Location of stock K.p (5909+580 |
ltern | Specification Test reguirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 | ASTM D 1440 Passing Sieve, No 200 143 %
4 ASTR D 4318 Atterberg limit WP
5 ASTRA D 2974 Meisture content 73 %
& ASTRA O 1557 mModified proctor 2.15
F) ASTM D 1B83 CBR 33T %
Comments by: Comments by:
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor Ahmed Abdallah 'Il.-. m;h 29-03-2023
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PARTICLE SIZE DISTRIBUTION OF SOIL

TESTING DATE: 26-03-2023 ZOME sho+880 | 510+000
LOCATION L. P [S09=580) Material fill material
HAME COMPANY knooz sinal CQuarntity SO0
syasual i
Giradient test
i materiols SAMPLE WEIGHT [ 29350.0d gm table classlly
Eigva SEn 2 1.5 1 43 p i) | B3 #a PABS soil classify
Mass redalaed (g) T 1240.0 15140 150.0 23T 2560.0 3548.0 A-1b
Cumulative Retamed (g aT0.8 2100 T4 58740 BZi1.0 167810 143300 PRO 245
Gumeisthee Ratained % 3,3 7.8 17 0.0 260 5.7 488 WC T.3
Comulative Passing % 6.7 rs v LR ] EF & 3.3 513 CHR 3316
- il grodotion WT.OF sampla 500,00 gm
sieve size T 10 40 200
Cumulative Balained ig) 45,00 165,00 3680.00
Cumisiativa Retained %) a.00 33.00 704
Cumulalive Passing % 5200 &7.00 2804
~General grodient
sigve slzefin) 2 1.5 i a4 112 i na #10 #a0 200
siove size(mm) 0.0 s 25.0 180 126 8.5 4.T8 2.00 0.425 0075
Cumulative Passing % 56,7 H2.5 gra B0 720 £31.3 14 456 4.3 14.3
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NAME COMPANY knooz sina Cruantity
Wkt ol empty muld - SHINE MAX Tiry Dandity Las
L R AT FIFEE ] Wader gninieni .4
vl e 1 1 E F
WYL P i el [ E s LRI nskLn LIRS
WL WACT S FL T AR LA 4/1018
W Demaliy LT il b1 1.34%
Tare No ] I} L] 1 1 & L] E]
Tare wi, aqkh 533§ L ot d SN S3OT 70 Lk
Wi OF wel soll & tare 13001 13 150 1580 140 (LA 1508 1560
Wi, €37 dry soil & fare 1473 A 1443 Y 1435 14k 124 14L0
W OH wadir T ] LY L 43 a5 6 T4 1A
Wt, O diry wefl A LT | ELT LLE - 3 an 453 A
Wasler content % 0% b 14% 5% TAN Tl | L i
AV Waner content Y% LT L 1% A% Bt
Dy Densiny 1A% 101 EREE 105
-
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iﬂnﬂr:!rl:?::ir KNOOT SIHm_ﬂ'L-‘\ Designer Company
MNarme 3 Date Time
lasupd by Eng. Ahmed ¥ I
i ct ‘ ~F0Z23
OREECIST | Abdallah 10
Contractor
reference K :
=N [—"] €3 | oo [ wmM [ vy | sH | M
Recelved by ER 2] P T Y po—
81 to &1 it 53 Kp XHX Marte
Sxation Referance Depot Refarancs For Kilkamatar poind only Start Km is used
" Wiork Activity
CObE - 3 Sub Element of Activity
Description of Materials FILL MATERIAL RESLILTS
From To From Ta
SO0+6ED 5094740 {-L.00)
S00+6E0 SO9+740 {-L1S) 509=F40 503+E40 [-0.00)
S0O+GEED S09+740 {-0.75) 509=740 500+E40 [-0.25)
Location to be Used S09+6E] 50R+740 (-D.50) SO9=74D0 505840 {-0,50)
S00+6E0 S09+740 {-0.25)
5084+GED 509+740 {-0.00}
50S4+EED 5094+740 (-1.50}
MAR Approval No Date
Supplier Name 1
| Test Requirement specification Clause
Reference Photos Yes attached / No Othaer
Item Drescription Lnit Quantity | Arrival Date | Nole
i Sieve analysis m? 5000 07-04-2023
2 Classification m? L0000 07-04-2023
3 Proctor & O.m.c m* 000 08-04-2023
4 LLEPLEP m” S000 CIE-D_HiZDEB-
z CER m’ 5000 10-04-2023
Comments by: Comments by:

A sample has been taken from fill material by K.K office to
| Al Twakol laboratory | and the results founded maet the

TEST RESULTS FO® ESTIRGATED JUANTITIES OF ABCUT SO0 m.

specificatiens and accepted.
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor Ahmed Abdallah ;ﬁg M 10-04-2023
ar/ac wmohamed elsai | citfspid—, | ooea0
GARB** Hussien Fouad ——{é%}\f_ 10-04-2023
Employers J_I'._'-“-'-‘i“"_'_’_ = —A
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Location Name Contractor Company Designer Company
Electric exprass train KNOOZ SINA COMPANY kk
Name Sign Date Time
1
Issuied by Contractor Ahmed Abdaliah HJ}E&__]},.__ 10-04-2023
Contractor Reference K52 - [21) - 10-4-2023
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MB:Package 1 only (Package 2 via Content |
The following test result are attached for review
Description of Materials I Sollf A-1-b |
Location of stock K.p {509+580 )
Iterm | Specification Test requirement Test result attachmant Remarks
1 | ASTMD 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis Accarding to specifications
3 ASTM D 1440 Passing Sieve, No 200 138%
4 | ASTM D 4318 Atterberg limit M, P
5 ASTM D 2974 Moisture content 6.8 %
[ ASTM D 1557 hModified proctor 2.14
7 ASTMI D 18283 CBR &60.7 %
Comments by: Comments by:
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PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 7-04-2033 -t ZONE B04+580 -510+00
LOCATION K.P [S0E+5a10) Material fill material
HAME COMPANY knooz sinad guantity 5000
vigieal inspection teed
Gradlent test
A an af buik materials SAMPLE WEMEHT [gm| 255%50,00 gm table classify
&leve alza 2 1.5 i 43 M B3 L] PASS soll classty
Mazs retained {g] 0.0 1E25.0 1412.0 1855.0 28630 21140 4410 CLASS A-i-b
Cumulative Retained (g) ad 12250 2837 44520 TOES.D M EL.0 116100 PRO 2.4
Cismistative Retained % 00 &7 10.2 172 7.2 as3 447 WC 6.8
Cumulative Passing % 12040 8.3 ik i Tih G4.T 55.3 CaRr &7
B-zoft rmaterial gradation WT.OF sampla 500.00 gm
sigwe shkze 10 40 204
Cumulative Redained ig) 6000 20400 ITEA0
Comilalive Ralained % 1200 40,00 T5.0:0
Cyrmulston Pasaing % E8.00 0.0 D5.0
__ &Generalgrodient
sieve slze [in} F 1.8 i aid 12 i L] #10 LE i # 200
sleve size (mm) 504 ars 250 14.0 128 LN, 478 2.00 0425 0L.OTS
Cumalabive Passing % 100.0 5.3 B35 B2.T T8 ¥ 653 40,6 132 138
|

uououmTile) | eusic
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LOCATION P {500+580) Mlaterial Tl mabarial
KAME COMPANY knooe minad guaniity 5004
Wighe of empcy molil @ 8200 MAY Dvy Dessity FA P
Ml Nl 1p4.n Wb mntend T L83
Erisll nn 2 1 1 k] i
W, O Nk e sl LT TR InIang R s
WT. WET SML Ad TN AnIna L8a00 AT
Wi, [Bensty 1105 e L2 115K
Tare Mo, I . | ¥ & 5 & 7 L]
Tare wi E._I BE.T LT 210 a4 T ) 554
Wi, OF wat soill & fare 1L 15y IS5 150 1= LED @ 1800 L2
WL OF dry sl & nre 1478 14401 fana (LT 4.0 EEE] 424 (EEL
Wi, O waler i | X ] ik a1 N1 bt 1.5 14
W, O diry sall BT 33 A uej #iE Ll = 4
Woater condend B0 T il L 4.1% 4.5 SEMW A% Kty ES%
AV ¥Warer comleni % L% 43% i % L ¥
Tiry Dinshty 2850 1061 1141 207y
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Teating Dt © 00D zone GO3+550 51000
Lorates - K. rrict Ly 2l {ill materisl
Company koo sinad Ciumniliy S0
=i Test Resylts
Campaetim S for Mokd Mlesilmry Ratio Afeer Compacted Mobd Swelling
Ml W, I Tors ™. E il N 1
Siaki Vel Fomh Trap Tars WU dgiaii ETR T Thair | HA
Mkl W jgrms W Tisrs W« Wy WT (] Turial Pl immmm i
BRakl TR, - Wl VT e Tare WE T WT i) ELE ] Farual Uit jamimi i in
W VT (gl ikt Wi ptey WT. dgm) nl fel T Ty LK
Wl Demsity (/") L T By W, (g agd Sl Taighl (emi 13
By Tersiry (o) Ladn bty Canrenr al Sreliag Hatls = P
Prwme Desiy  (gicme™h | LR
Campartian e [
Londing Rending ;
Penteratinn (mmj Ll 1.2 (K] 154 3,18 1.8 LE ] LY L EAD
Raaaad eailiog JK gl 53 54 ] i o JIEN 1153 a1 | e
Lagd (KNI (2] 14 L¥ 4 71 L 14 iLE 157
r ]" 1 - 1
— — — = —
= e =———u—x=x
14 —— e B = — —— —— —i———— —— - =
-: = 4 il _‘,_.-E"E- =
b G — r pr—— - I - e —t———————————
, _ == ;
— iz == = s s
i a - _E_ = — : = { e :
E : ’ S : = =
C I — e e —-= =
= - =i -I-'--'- — - — 5 e
'S = pp——— — — [P — — =
;_—__.__,_;-EZEE ' === ===
—— = i - — - .
. - I r 1 1 L i i i : .
080 100 o R0 &0 500 B0 700
\ Pasviarathan {mm)] )
Calcnlations : -
Persrrainm Ll Sipadan Lond CER Ml - i© TR
(i) [Kn} b} [%) it %1 WG dad il
L EIK. 134 - A%
£ 1388 4 1.7%
Lah. Spsniialia | | Lali. Edghites | Cuisdohant Engiacer

T Nemo; Iﬂiﬂ;};m

B ._ VA .|
&ﬁﬁh‘!&u e




KK A

umrm‘nm-"_

Elsctric Exprass Train - HSR
From E1 Aln El Sekhna City To El Alamein - MATROUH
o i PO T AR AT

M;_."‘:‘:m TYATTA [ TS Fram Statian S04+008 To Stalon S68+177 5-:5
Opreating lap | Al Tawkol Ceniral Lab |
PARTICLE SIZE DISTRIBUTION OF 501IL
TESTING DATE: B-4i0-2023 LZONE BOf+850 I S10+000
LOCATION K.P {S06+T 50} Matarial flll material |later
MAME COMPANY) KONGE SIMAL quantity 3000 m
izl Ingeection lest
~Gradient test
A-grodetion of bull mpterialy SAMPLE WEIGHT [gm] 25640.00 g tabée claxsify
sleve siza 2 1.5 1 43 an il ] o4 PASS zall classify
Mass retained (g} 0.0 4500 15T e s 26TR.0 24560 2645 3 CLASS By
Cumulatiee Retsined {7 [T 5] 50,0 Tast.0 43385 4 g a370.0 1258 | 4aexs0] PRO FR
Comustative Betaired % o4 i.8 Ly 6.6 250 85 46.82 wo 7T
Cumulative Fassing % Ji T 1 F 923 0.5 Tan §3.8 5.4 cBR 438
ial ian WT.OF sampla Bo0.00 am
slave §lze Lali] a0 #200
Cumulaiive Ratained {g) A0.00 205,00 361.00
Cumplaton Retsinad % od FLai] T2:20
Cumulathvs Passing % B2.00 59400 27,00
C-Generg
T sleveskmfm) | 2 18 1 s 102 36 e #10 | #40 | 2200
sleve siEa {mim} 500 ar.s 5.0 18.0 128 BB 475 2,00
Curmilathvs Passing % 108 .2 7.3 m 3.0 L] ELt 455
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I SYELM [ SHakad
Cantrmcior KNOOZ SINA COMPANY Designer Company
Company
M 5 Cate Time
Issued by E:: :hmed =
: AP T -
Contractor | ;& S A= 21-05-2023
Fentrache; KS2 P.5.G {1} - 21-05-2023
reference -
_ /,Ii, —1 i_,d_ _-""'| 2| oo [ e | e | HH [ med
Recaived by ER = ::?.F | o, [ | S
r.__.-"
58 %0521 Ol ko 53 Mg MW Mita
Station Reference Depot Refersne Far Kilometer point anly Start Km is used
Wiark Actwity
Subs Elamsant af Actiwling
Description of Materials FILL MATERIAL RESLILTS
Fréimn Ta From Ty
501+ 5010 S10+000 (+0.25) 500+ 760 SOC4BA0 [+0.50)
Location to be Used 0%+ Ta0 SOS+B00 [#0.15) 505880 5104000 [+0.50)
| SHsRa0 S+ Te0 [+0.25) S05+580 094660 [+0.:25)
S(X+EED S8+ 760  [#0.50) S09+560 SO9+660 {+0.50)
MAR Approval No Date
Supplier Name
Test Requirement Specification Clause
Reference Photos Yes attached / No Other
Iterm Description Unit Quantity | Arrival Date | Nate
1 Sheve analysls m* 2000 | 18-05-2023
P Classification m? = D00 18-05-2023
3 Proctor & O.m.c m? = D00 19-05-2023
4 LL&PLEPR m’ & 200 15-05-2023
5 C.B.R m? 000 | 21-05-2023
Comments by: Comments by:
A sample has been taken from fill material by K.K office to -:F*!' FQ‘E.H-E Erq__},‘{-rmhd_ -E...,mFI'E_.j
i Al Twakol laboratary | and the results founded meet the npm&, EE"““ m_sj[
spacifications and accepted. —
APPROVAL 5T, ii
| Organisation | Name Sign ! | Date A-AWC-R
- T
| Contractor P dl Ry Sdl\odn, Fiveer—1 “:_. A I-n, | 2)-+5-223
QA/ac* Midalleh <MY Mdes ' Y PP E——
[ | 7 . o
GARB** Puassin  Cowaly i 28 | 1-05-32 e
Comments by |
Representative _,i.';? Ht} .-f:j:ﬁ"" 5723

Dt
2 alignment f Bridges Cokert Only

Fie: K5d P56 - {1y - T1-05-2023

Fage 1of2
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Location Mame Lontractor Company Designer Company
Electric express train ENOOZ SINA COMPANY | k.k
Mame SIEN Date Timea
kssued by Contract ; 7
ued by Contraclor | Ahmed Abdalish LAY 21-05-2023
Contractor Referenca K32 P.5.G - (1] - 21-05-2023
o L*_—..:L-"“"F._ m 2 ob | | vy | HH [
Recaied by ER ’,I"-I __:'_ o MAR | i peno s
| ¢ il
s,
MB:Package 1 only [Package 2 via Content ) il
The following test result are attached for review
Description of Materials il [ A-1-a )
Location of stock K.p (5094250 )
ftem | Spacification Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to spacifications
2 ASTM L 136 Sieve Analysis According to spacifications
3 ASTM D 1440 Passing Sieve, Mo 200 11.8 %
4 ASTM D 4318 Atterberg limit 2.6%
5 ASTM D 2574 Moisture cantent 8.0 %
& ASTM D 1557 mModified proctor 2.19
|7 | AsTMD 1883 CBR 6.8 %
| Comments by: Comments by:
2 I
Crganisation Name Date | A-AWCR
ontractor | My 0 ) W, ) plbeis _41 -05 2,24
Contractor
onaes | Abdadlh sAMY - Z 105223 |
GARB** iy ﬂe{ 2 Pj" V Doy
Hk-".iﬂ_ﬂ:ﬂ 'S_'[‘L- -4, h_ﬂ._&_--— :IE'II_ ‘_EF ﬁE 'Eﬂ'?_; i *-, ead il g
Employers 4.9 = ™ "2 )dk I
Representative Vi P 2h/5] L5 '
' Designer =
" Afgnment/Bridges: Culvert onby -
Fle: K52 P.5.G - [1] - 21-05- 2023 Pape 2 of 2




TESTING DATE: 18-05-2023 ZONE s0a«880 | S40+080
LOCATION KLP [S0a+750) Matarial Prepard thgrﬂdl
MAME COMPANY ez BinaE guankity Jo0d m

Avisual Inspection (st
Z-Gradient 1851
A-grodatian of bulk materali SANPLE WEIGHT [] 28180000 gm table class
sipve size i 1.5 1 441 M B3 [ X ] PASS soll classi
MAss retained jg) R FTAD.G A550.0 aned.n A360.0 142000 S20.0 B-1-n
Cumulntive Batainad (gl oo IT40.0 EEE0.0 Aadh.0 12740.0 149600 103800 PRO 218
" Cumulative Retainsd % a0 a4 LT |7 437 ELE] G4 WiC E.D
Cumsiltive Pasaing % 10480 206 T T3 563 5.8 3.6 CHA G2
L. FLEN ]
B-saft matenal grodation WT.OF sampia 00,04 g
N slave slze 0 40 200
Cumulaiive Fstained ig| 80.00 TE0.0:0 ‘ﬂn‘.EEJ_II
Cumuilsdivs Retalned % 18046 36.04 6590
Cumulative Passing % B2.00 BA.110 3800
C / fl
sieve sizein) 2 1.5 1 a4 1i2 1] Hd #10 i 40 W 200
sleve size{mmj 50,0 1B 250 18.0 12.5 8.5 4.75 2,00 0428 0478
Cumulative Passing % 100.0 20,6 783 Ti3 561 515 - e 21.8 11.8
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Plasticity and Liguidity Test -Atterberg Limits
Testlng Dute: 19-05-2023 TOSTA: | Stn+o0n
Lasesitin: K.P{800+780) Klwterial: Prejard suliprade
KS2 P56 (1)
Compamy Same KONOE SIMAS ' gannilty 3
kmepox xinnl
T [N 5~
Test Ligioal Lingi Plastic Limii
Wi uf Ticks 15 fad M in . .
Tary N, iz it i W i 2ii
Tare WT, (g} 54,11 5 55.3%h SEDd sdaa 2400
Tare WL+ Wei WT. tzm) ik, TR Thi TeT0 BT £7.14
Tare WT, + iy W, [ym) &7.HA Fo.T3 .65 Tida 574 400
Waler W, {gm LN Lid i 435 A5 838
Dy W dgm ) 13.77 1513 E5.1% 1440 Lo 1.7H
Mnisturr Conlent % 12.4% L% 240 15A% IT4% LA
Avernpe % 1E.9%,
F -|
Ligiudity Curve
0% T tﬁ
! . —
g - 1 1 i E I T D IO D I O Y P e e, N - ' = = o G .
T I U N G S ] N Y [ O P B N S o
¥ i L T ol
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— 1] 1 [ i
258 — = e e P I N P g, | dams " — _— b e e
i ST T ——
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2% S A4l i oSl - - — e —
PR e v e ] ] R o =T =
g 10 15 0 iy 30 3] A a5
X Wo. o Tics ¥
L Fi b 1
44T 118T% e
Lk, Specialist | Lab Eageger | Comsultunt Englucer
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Name: ML_

W=2)

""""‘.-'-"—.ul i}




"r-uh:l..-; sllal?

:'I-J||.|J o l|II

...-.r-i":k..u ﬂmu‘:
PR :
TESTING DATE! 18-08-2022 sl LER ] | §H0e-000
LA ATIER BRS04 TED) Wzl vrial Prepurd saligiude
MAME COMPANY HOROE SiHAM auandiiy o 000
Weighi ol esspiy mahl - S50 Ma%N iy Depsiny E1Y
Blald Velwme N Waser conteni % R
irisd ne; I 3 3 4
Wi £ Malds wed sl LR R INIZLN TIGS5 Terin
W WET %01 A4 A7aL0 SBA5N ELTTT
Wi, [heamity 1097 LA 137 1312
Tare %o I L} L 4 ] Ll 1 12
Tare wi. 5441 LK 5317, 24,08 L hES S T 5104
Wi O wet snil & ware EET] 1 (L] 1818 150 1A LT LE]
Wi, OF dry sl & faee FET ) 146 1448 143 PR 1Ly 1 1418
Ve, O woador 1% im £ % 748 T 8 L ¥
Wi Of diry sodl %13 rE | B 1 SHLE By B2 LEE
Wi ennbent % £1% P L 6% A% TH% BA% 17 L%
AY. Waler coniesd T 3% nilty E0% IB1%
iy Mhensity iz plli e pRLT) Liia
=

1 -

gt e

ik — o T— | —

7185 e . s
£ 214 : - : —
-E 12— R
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TESTING DATE; 18-n5-2012 “ Sintiom B05-+5R0 5= [rel
LOCATION K.P{50%750% Muaterinl Prepard suligrade
KE2 P.8.G (1)
MAME COMPAMY Rmisiie §lna2 ummtity Jﬁﬂlm
Results:-
Waight o sampin befars nsf |gm) Wieight of semgda afiar Test igm) Mbeasion ratio (%)
5000 3510 Z25.B0
Lah. Specialks Cemsuliant Engineer
 agma &
DB 45yl
o shdgw g
Rala ¥ plaaurt

L ﬁl_u.i_Jlr Y
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Electric Express Train - HSR pom g Pt 2
California Bearing Ratio TEST
o T W TR T N
Lscaiia @ KPP B0 eTRE Alwrrial L] Syl
Sl w2 PG : i
Tampany Mamy K OMOE SINAA EUANTITY 3m|
i Fet Hesuliy
Compactinn %5 Far Viekd Maslure Baibe Aleer Compaciid Mald Swelliez
s N, 1 RETL L ([1] Pl M h]
k] Vel (o) 1k Tars W, (o) 1 Duts 1mam
ol VT {gmi 12 Tiws WL Y Wat WL dgmi (£ Natial Hrkg bt (it} i
Mol W 4 Weas T Tl L Tare WT, By BT (gt P T st W s v s
W W, (g Tl Waalis W fgan) [N ] Nifrrany Lm
oo Dty (0 e ) 23ek Ty T, g ] Sclpuiagl W10 1 i) (M|
Tiry Bvnsiy (o'} 1iEw N T i Htebing Mt % LB
Pewvins Denatiy i frii 5 5050
ERCE T LT (B
Laonding Headinge |
Peaierariom {mmh il (B3] L 15y RHE ] RE ] (K13 00 il
Lasail Brailisg (Kgl n ™ i} Fits 6t ELE 1198 | jaae |1
W (BN ol 0y 10 1A R ] al e 11E 17.5
' m e’
D e EESS=Sis i si===
e =—] — == === __Tzri':__'
s ¥ : o T
14 —— — = —— = : ——
N — = = = == —
E W =E=m=a =====cSS0s =
] e =S
— — J_E"' 1
d p— = m—— fo gt = e —— R
E——— = ======== ==
T = el e e = _
N===—=="=— ========__ :
oo 106 0 o0 E ] 580 HOF L]
| Prnbermtion | mm] .
Calewlatbons : -
P'epivratom [ BT Rimadard 1.5l inm LI RLE [ LE E [ 1]
{mm} LLT] im: 1 L] i) 0 Rl i
L5 BN 154 W Hi%
i b L
S0 1A LB % a2A%
| Lah. Spaciali | | Cormudtani Engineer
Bz
e
Sga LU
L sl -
. s --H'__
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MATERIAL

[ rE

-.nllnfl-l"wﬂuﬂlull %
pean ¢ T

K

INSPECTION atkaeted l B
= : S Ty -.-l:'l-:'\-:-l.-:_n_' .
REQLUES E% CYLTIR [ rae
Contractor
KNOOZ SINA COMPANY Designer Campany
Company
Narme Sign Ciate Time
lssued by ==
Contractor | EN8: Ahmed o A—F 18-D6-2023
Abdallah
Contractor
AP kK52 SUB BALLAST- (1) - ?.E—ﬂﬁnl[).._‘!iﬂ___
B A €8 | op | MW [ v | HH [ mam
Recelved by ER /—l J WL MIR | oo | ew | s
-
51 to 521 bl ne 55 Ep KN Note
Station Reference Depot Ralsranie For Hilpmeter poing onky Start Kim & uied
Wark Activity
COME - 3 Sub Element of Actiity
1
Description of Materfals FILL MATERIAL RESULTS
Feain To From To
506+ B0 S10+000 (#0.70] 5094580 5104000 |+0.90]
S09+880 SOE+GR0 (+0.70) 509880 5094980 (+0.90)
Location to be Used 154 7RO SOE+EE0 (#0709 5094+ 760 SOS=E80 [+(.90|
BO5+BE0 S09+7ED (+0.70] S0A+6E] S09+760 [+0.90}
5084 5R0 SPO+GED (+0.70] SE+EED S08+E60 (+0A0|
MAR Approval No Date
I Supplier Mame
Test Requirement Specification Clause
| Reference Photos Yes attached / No Other
| Itemn Description Unit Quantity | Arrival Date | Note
1 Sieve analysis m? 2000 15-06-2023
z Classification m? 2000 15-06-2023
3 Proctor & O.m.c m? 2 000 16-06-2023
dq LLEP.LEP m* 2000 16-06-2023
5 CEB.R m? 2 000 18-D6-2023
Comments by: Commants by:
& sample has bean taken from fill material by K.K office to _LI- .-E-‘ﬁ‘l'"" Fjl'tﬁJ.hﬁg,
| Al Twakol laboratory ) and the results founded meet the ‘E_'J i b
specifications and accepted. e - .1[;2 e
APPROVAL 5TA e el |
Organisation | Name i ﬂat{ A-AWC-R
aa/ac * ,.*'J' b L) s ia \B-ad 2023 -
Pk | - ﬂ.e{r i ol 10213 ey i
GARB Mussion Fouad \8-e _ N o oo
Comments by j |
Employers q [ \ / - A
Representative /t’] 4‘? el E/f{ﬁl E—E')
* Desiner - —

=% alignmant / Bridges: Cubmert Only

Fite: 152 SUS BALLAST- {1] - 18-06-2003

Fage 1af2
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Location Mame Contractor Company Designer Company
Electric enpress train KNOOZ SINA COMPANY ek
Name Sign Date Time
Issued by Contractor "
Ahmed Abdalizh Iﬁ | 18-06-2023
Contractor Reference K52 SUB BALLAST- (1) - 18-06-2023
I!- — FHEEETEETEETEET
Received by ER f’ﬂJ 1 f?r.x.-f MAR | veon | ew | s |
-
NB:Package 1 only {Package 2 via Content |
The following test result are attached for review
Description of Materials Soil{ A-1-a )
Location of stock K.p (500+750 )
item | Specification Test requirement Test result attachmant Remarks
1 [ASTMD 7S Aggregate Sampling | According to specifications
2 ASTM C 136 Skeve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 5.52 %
4 ASTM D 4318 Atterberg limit M.P
5 ASTM D 2974 Maisture content 70 %
B ASTH D 1557 Madified proctor 2,230
7 ASTM D 1E33 CER 3700 %
Comments by: Comments by
| B ——— |
APPROVAL STA i &5 ay |
Organisation Name e 6 bl | Date A-AWC-R
. A L= LY B
Contractor rlll‘l'l\"i'---h a\m'}l.ﬂllﬂjh Al q!, R ‘\l* 06-2el%
Contractor f.;‘).-:,'! LAY < dared :-H s f "-.=-IE eE2end
aa/ac* i A . =
| ! .
GARB** Hu SSien Tovad ‘—fé : a3 | \8-os-2025 MR i fiiy
- T
Emplovers — f It -
Representative /d .2 T ? E/é/‘?—# A
* Designer —
== hlignmont'Bridges: Culmrt ondy
Fie: KS2 SUB BALLAST- [ 1] - 13-06-2023 Page 2 of 2



‘Elsctric Express Train - HSR
-.m'm msrﬁﬁn& Té El Alamein - MATROUH m-h#u-l il il
l:-n:-ln-.l.-lrrl:r - : —#{ﬂltmrg w_m“ P -
ST i S : 10 To Stidian 5684177
m | A Towkol Contrailab | )
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE- 15-08-2023 ZONE Bogespa | Bi(+00¢
LOCATION K.P (5084750} Matarial SUE BALLAST
HNAME COMPANY KNOOZ SINAZ QUANTITY 2800 M
1-visual ingpection test
adient test
A-gradotipn of bulk moterisls SAMPLE WEIGHT [gm] A681%.000 g tzbie alasz
slove aima a- 15" : e A4 14z- g~ i PASS sall classi
Mass retained {g) 0.0 16200 BO00.0 43120 45010 1730 132400 | 148720] CLASS A-1-8
Caumulaiive Rabsingd fgi LN 16200 16208 B33 & 1B6311.0 TEEOG Ja0AE. U FRO 2340
Eumubative Retninied % 0.0 a5 16.2 5.2 55 401 B4 1 we 7.0
Comulative Pasaing % 100,58 16,5 53,8 48 B8 58,4 M0 CBR .
LA Z4.00
-seft moterial grodation WT.OF sample 500.00 gm
SEE alave size o w0 #3200
Cumulstive Retained g} | 136,00 30700 443.00
Cumudative Retained % 2724 61,40 82,60
Currwilstive Passing % 73.E0 38,60 1740
C-Generol gradient
sleve size{in) 2" i5* y il k1 hlrhe am" #4 LR 1]
sieve size(mm) a0.0 7.5 250 10.0 125 2.5 475 2.00
Cumutative Passang % | 100.0 L B3.8 - 64.5 LUEY ".7 1.1
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From E fin E1 Sakhna Chy To E] Alamein - MATROUH

i \

,....u_- AR I sy
TESTRG DATE 16-06-2023 504-+180 I BO5+000
LOGATIDN FUF (809+T50) SUB BALLAST
NARME COMPANT KMOOT SAHAT W30 m
Wkl ol epAY muld 5 Shdukil MAN Dy Densiey 2.3
T PG T 10340 Water eoairai 7, 0%
triml ma = i I k| i B
WL OF Mliskd et desl (LB LOEHLET Idia. o Hiring I84BS
WT. WET 50iIL 44T50n 47540 o LA ELLEE kAt il
W Mgy 1187 2I5% TRES LI4E 1200
Tawre I 1 a £ T L i | 1| n
TurvwL 1A% .17 2540 5834 5LA6 5166 poF 5 =411 AR
WL M vl sl & uire 1= 1EiLik LR 1. U] (R L] [ELAT 150 150
WL O iy solll & 1aire 471 47 1455 (L L] [EENTE 143, T 1o (FFR [RUR g
Wi, Ol waiber 1M % a4 &4 wk LR i3 15 140 R
Wi OF dry sall LR LEE ] SiLl 1.1 LIF w.E f ] LI BAH B0
Waler condend n L% 1% A0% 44% L] Tt "I% 7% IL.7% TRD%
AV Waler eanient B It % 1% it 10.E%
[iry Dgnaity L5 1152 2128 RS 287

E25

LW

17

ZL.15 4

Dy Density

E3E

Lrm 1

2ny -

rm

EAIERS
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Absorbtion & Aggregate specific gravity AASHTO-TES

TESTING DATE: 19620113 R Stalinm el
LOCATHIN Ko (4TSI Material LB BALLAST
[ ) S0l LT 1)
NAME COMPANY KNODZ 3 QUANTITY B
Winight of sampla E50D gm
Weight of saturated surfaca dry sample (B} 250 gm
Waight of saburated sampla b watar (S) 1534 gm
Weight of dry sample afar hesting [A) 2475 gm
Bullk specitic gravity = A | (B-C) | zsw
Bailk spocific gravity [2.5.0] = B J (B-C) 2.550
Apparent specific gravity = A [A-G) Lax
Ahsorbation = | B-AFA 1.81% %
Los Anglos Abrasion  AABHTO-TSE
Results:-
Waight of sample before test {gm) Waight of sampie whar sesh fgm) .ll:u:ﬂlmn‘ﬂluﬁ]
Soon JB00 2400
Lake. Kpexiallsn Lah, E Consubtang Englneer
M T S Same ; -ﬂiw&:-
L e S i EI'grldrH_'_
p} I n-l-‘. . _rl
(R = L el
Lt__dr._, I.I' -'-HJ'
il st g

T ——

fh"ﬁ/ prio
_u--d-.'u-.-
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Electric Express Train - HSR - b g
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California Bearing Ratio TEST
Trwbing Durte | ARME2E FROM STh AR N5+
Lt : L (A TAO) o Blareridl Sl BALLAST
Campury Maien RMOCE Sikag 1 Layer Thiklpees BT
=1 I lis
Compaction % far Mold Sfnstimre Ratin Al Comguacted Sold S pdling
Finld e 1 Tn Ma it Bdukl Ma. ]
Sld ol Cmn | Tim Taws W, lirmb i | F.Uae 1]
Befadd WY, i £5ja Tare WT. 1 TWai W, dguii i5a Betvialh 1w iglin g mos (]
Mkl W~ Wer W1, dgmn IBIER Wy W F 0y W 1. frwd L] Fiaial Megls uisy (]
War W lgml LiRl Y TWater VT [gm) al il v [T
Wort Beriy g /007 | 1042 Ny W sk (LT ] Fapa e Thegr frai i [EL]
mry bemsity {gpdem” ) = Belusdsimr {ovnimmi W AR Bl Hatln LI
= Fraaie Dby (@iem’] | Lamg
[ TP T Tl
Lol Reading ¢
Prrmeraibin jman b 1.37 191 154 1Ln LH] 445 200 A
Lssadl Hosadiing [ Ksgh 2111 [ ™ | Wes | i | lsae | o | a3n | dem
Laaid (K%} £ L] i B4 iLe 148 178 & ALE
I - e T,
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Feum i hnu“n:r:m?ﬂr;: bartion -7 fremitns | S0 n-..u..:'
B A KA MR TR - s h
Viirm gt o ) T il RB=0 PP
Compresilvg strength of concrete cubes J
P Cairo Company Laboratary |
[ W ifr024 Pinat Calro Flang
[ O Enon Sleaa Cenent OFE
P 509+668.5 50947825 L5 Bram 1 Commam contant 310
50%+827.5 5004880 LB Ssangth 250
7 days
L Description 107272024
1 Cube number 1 r i
- weight | gm ) 8022 BO81 E191
3 Fallure boad | KM 454 416 599
F Comp. Surength Kgfem! 058 1931 2714
5 Reerage Stremght Kgfem® 2134
& Percentage ¥ Ba.4
- Oescrigtien 7 days
10/2/1024
1 Cube resenisid i 5 ]
1 saright | gen § 858 147 BO5E
3 Failure inad { €8 L 545 453
4 Cang. Strangth fyfom® w13 47.0 1053
5 e Sanght Byfon 2118
& VL Ty =y 7.1
Flasl Ot Lagnear ] Tonvitacier Angineer
h'::w . A Hq M -
— - - T . 2
i L

. g idmicas |
[ateliny 5 ylald 5 aii
| dﬂ.l-h.'lrllﬂlf:l':; EH':II'::}'LI'I;
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https://v3.camscanner.com/user/download

Electric [apri i Traln- HSR

m . ‘ Fram 1 &l 61 Sokbea £01y Ta [ Alareain - MATACUN Section - 7 From FORA | o 5 il g
e T WAL MATRIUH -
Sy rmEme= g oailhe, s Fram Slation 544000 To Slasen 5685177 o
Compressive strength of contrete cubes
izl | Calro Company Labaratony |
[ win of Caming 1 af2 2024 Flant Cairo Plant
S o HrsaE Sinaa Coment o
500725 (S08+037.5 LB Brem & Cement oanbert 310
509664 (5004667 L Brem 2 Stength 250
&.nO Description L
11272024
1 Ciibs pumber 1 2 3
2 weight [ gm } BO54 8132 B183
] Fallure load | KN ) 656 G55 559
4 Camp. Strength Rgfem! 974 296.8 253.4
3 Aversge Strenght Kgfom' 2026
& wrtag ,'j"_ ' 2 1130°
11/2f2024
1 Cube number 1 z 3
2 wlght | g | BOL% 8112 /100
3 Fasdure load [ KN | 5B B16 572
4 Cormp: Hntrgh Kglen! 2627 179.2 358.2
5 Betrrnga Semrght aglin® 2670
i ; i

e tamtesl Inginees Pl 3 Eagianer
T TREAEN ) =
algn giga : ¥

Coroigior [reginees

CamScanner + Liad dz sl



https://v3.camscanner.com/user/download

Heerri fugaen Tram - H5E o \

r 3 Frasem 11 Kb 00 Sk bonm iy T 1 A Lnmniln - BAUKEREILIN Seaitla o« T Fram O KA nulml»i ] bt el
R T BLARTA MATROLE - T i
—r b AR s fass -

r: WLl = — 1 Froms Dation §4d =003 T Siwilen $E4=177

Campressive strength of concrete cubes I

S— | Cairo Company Laboratory |
: Af2f2024 Flant Calra Plant
ey (R naE Slnas Lermenn or
I 509+718.5 15004827.5 L0 Bresn B Camass cortint o
i E0S+6E4 (5094667 L5 Bram I Frmagth 150
2B days
o i 3/3/2014
1 Cube number 1 2 5
2 welght { gm | n153 B142 B211
3 Fallure load { KN | 715 540 BO9
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